
25

REPAIR PARTS FOR POLY LAWN ROLLER MODEL 45-0269

1 47032 1 Lawn Roller Assembly
2 24355 1 Scraper Bar
3 46970 2 Hitch Tube
4 24192 2 Hitch Bracket
5 44798 2 Bearing, Nylon Flange
6 43009 4 Washer, 1.59 x 25/32

Part
No. Qty. Description

Ref.
No. Description

7 46782 2 Hex Bolt, 5/16-18 x 3"
8 43224 2 Hex Bolt, 5/16-18 x 2-1/4"
9 43084 2 Hex Bolt, 5/16-18 x 1-3/4"
10 43064 6 Hex Lock Nut, 5/16-18
11 43709 1 Plug, Lawn Roller
12 46838 2 Tube, Spacer

46976 1 Owner's Manual

Qty.
Part
No.

Ref.
No.

1

2

10

10

6
12

6
5

9

3

10

4

8

10
7

3

9

5 6 12 6

11


